Top Fite Home  
  Where to BuyDownload BrochuresContact Us

Sea Fury 60 Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
CANPY116CANOPY1
COWL083FIBERGLASS COWL1
SEAF6D01DECAL SHEET1
SEA6F091/8" x 3-15/16" x 4-1/16" PLY FIREWALL1
SEA6F21WHEEL COVERS1
SEA6F22GUN BLISTERS1
SEA6F23RADIATOR LEFT1
SEA6F24OIL COOLER RIGHT1
SEA6P02RROLLED FUSELAGE & WING PLAN1
SEA6P01INSTRUCTION BOOK1
DIE-CUT PLY PARTS
SEA6F151/8" DC PLY FUSE SIDE SERVO HATCHES, F5B, F3D, ADR, OW2
SEA6F171/8" DC PLY F2B, F3B, F7B, F10A, F11B, F12A, F12B, FDP1
SEA6F181/8" DC PLY F3A, F5A, F5D, F8B, F9A, F9B, F10B, F131
SEA6W201/8" DC PLY RIB DOUBLERS, WEBS, ENGINE BAFFLE2
SEA6W211/32" DC PLY FLAP FRAMES, FILLET BASE2
DIE-CUT PARTS
SEA6F161/8" DC PLY LSS, AFT. WJ, FSD, F4, WJ, MFT2
SEA6F191/8" DC PLY F1, F6B, F11A, FB, DG FFT, SJ1
SEA6F201/8" DC PLY F2A, F5C, F6A, F7A, F8ATGP, ST1
SEA6W221/16" DC BALSA TIP CORE, FILLET SKIN, FILLET RIBS, FLAP RIBS2
BALSA WING SHEETING
SEA6W043/32" x 3" x 24" BALSA WING SHEETING25
BALSA SHEETING & DC BALSA SHEETING
SEA6F053/32" x 3" x 36" BALSA FUSE SHEETING8
SEA6W123/32" x 3" x 36" BALSA SHEER WEB1
SEA6W231/16" DC BALSA FIN TIP CORE, RUDDER BASE, FIN RIBS1
SEA6W273/32" DC BALSA STAB RIBS, WING TE SKIN, CTS2
SEA6W311/8" DC BALSA LTES, CLES, VMS, RS1
SEA6W321/8" DC BALSA UTES, CTES, LMS1
BALSA SHEETING
SEA6F043/32" x 3" x 40" BALSA FUSE SHEETING4
SEA6T011/16" x 3" x 30" BALSA SHEETING6
SEA6T073/8" x 3" x 30" BALSA RUDDER BASE, ELEVATOR BASE, STAB TIPS1
SEA6W303/32" DC BALSA W3, W62
DIE-CUT BALSA SHEETING
SEA6W243/32" DC BALSA W8, W9, W10, W122
SEA6W253/32" DC BALSA W11, OUTER LE SPAR, AILERON RIB, OFS2
SEA6W263/32" DC BALSA W7, TOP AILERON SKIN2
SEA6W283/32" DC BALSA W4, W5, WING TIP CORE2
SEA6W293/32" DC BALSA W1, W22
SEA6W331/8" DC BALSA OETS, AS, USS, MTES, ELES, STES, SMS2
STICKS
SEA6F031/8" x 1/4" x 36" BALSA STRINGER7
SEA6F081/4" x 1/4" x 18" BASSWOOD SERVO TRAY RAILS1
SEA6W051/8" x 3/8" x 36" BASSWOOD SPAR DOUBLER2
SEA6W091/8" x 1/2" x 30" BASSWOOD SERVO HATCH MOUNTS2
SEA6W103/8" x 3/8" x 30" BALSA HINGE BLOCKS2
BALSA STICKS
SEA6F011/8" x 1/2" x 24" BALSA FUSE TOP CRUTCH2
SEA6F071/4" x 1/4" x 36" BALSA STRINGER5
SEA6T023/16" x 1/2" x 30" BALSA FIN/STAB LE1
SEA6T031/16" x 1/2" x 30" BALSA FIN/STAB SUB LE1
SEA6W063/16" x 3/8" x 24" BALSA SPAR6
SEA6W171/4" x 1/2" x 36" BALSA FLAP LE1
ASSORTED ABS PARTS
SEA6F0240" BALSA GROOVED MAIN FUSE STRINGER2
SEA6F121/8" x 3/16" x 36" BALSA SUB STRINGERS2
SEA6T041/4" x 3/4" x 30" BALSA RUDDER/ELEVATOR LE, FIN TE2
SEA6W031/4" x 1" x 24" BALSA WING LE3
SEA6W131/4" x 1" x 30" BALSA AILERON LE, OUTER WING TE2
STICKS
SEA6F105/8" x 5/8" x 9" BASSWOOD COWL MOUNTING BLOCKS1
SEA6T061/4" x 2" x 11-7/8" BALSA FIN TOP1
SEA6T081/4" x 3/8" x 11-7/8" BALSA STAB HINGE BLOCKS1
SEA6T091/4" x 1-1/2" x 6" BALSA AIR PASSAGE FAIRING1
SEA6W013/4" x 1-1/2" x 18" BALSA WING TIP TOP1
SEA6W021/2" x 1-1/2" x 18" BALSA WING TIP BOTTOM1
SEA6W073/8" x 1/2" x 24" MAPLE RETRACT RAILS1
SMALL STICKS
SEA6T061/4" x 2" x 11-7/8" BALSA FIN TOP1
SEA6F111/4" x 1" x 3" PLY WING BOLT PLATE1
SEA6T053/4" x 1" x 1-1/4" BALSA HINGE COUNTERBALANCE1
SEA6W083/8" x 1" x 6" BALSA BOLT BLOCK1
SEA6W145/16" x 3/4" x 7/8" BASSWOOD WING SERVO MOUNTING BLOCK 8
SEA6W153/4" x 3/4" x 4" BASSWOOD GROOVED FIXED LANDING GEAR RAILS2
SEA6W181/4" x 3/8" x 6" BASSWOOD WHEEL COVER MOUNTS1
HARDWARE
BRST022BRASS TUBE 3/32" OD x 1-1/4"4
METAL030SOLDER CLEVIS FOR .074" WIRE4
METAL056BRASS BODY FOR QUICK CONNECTOR1
NUTS0048-32 BLIND NUT4
NUTS0190-80 NUT FOR BALL STUD #1831
NYLON02NYLON LARGE CONTROL HORN6
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON17NYLON CLEVIS8
NYLON305/32" NYLON LANDING GEAR HUMP STRAP (TREE OF FOUR)1
NYLON36NYLON FLAT STRAP LARGE (TREE OF 4)1
NYLON45TAIL WHEEL BRACKET FOR 3/32"1
NYLON57NYLON TAIL GEAR GUIDE1
NYLON71NYLON BALL LINK SOCKET1
NYLON85CNYLON RETAINER FOR QUICK CONNECTOR1
NYLON91NYLON FASLINK PUSHROD KEEPER2
NYLON96TORQUE ROD HORN FOR 6-32 THREADED1
PLTB0211/4" SILICONE CLEVIS RETAINER12
SCRW0056-32 x 1/8" SOCKET SETSCREW5
SCRW0154-40 x 1/8" SETSCREW2
SCRW0224-40 x 1/4" SOCKET HEAD CAP SCREW1
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW24
SCRW0524-40 x 5/8" PAN HEAD SCREW1
SCRW0580-80 THREADED BALL LINK BALL1
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW30
SCRW0828-32 x 1" SOCKET HEAD CAP SCREW8
WHCL0043/32" WHEEL COLLAR3
WHCL0055/32" WHEEL COLLAR1
WHCL0113/16" WHEEL COLLAR4
WIRES261/16" x 2-3/4" FLAP JOINER WIRE2
WIRES72.074" x 4" WIRE THREADED ONE END4
WSHR010#8 SPLIT RING LOCK WASHER8
WSHR011#8 FLAT WASHER4
WBNT305ELEVATOR JOINER WIRE1
WBNT306TAIL GEAR1
WBNT307MAIN LANDING GEAR LEFT1
WBNT308MAIN LANDING GEAR RIGHT1

Return to Parts Index | How to Order Parts



© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use